

SAMPLE NOT DRAWN BY SGS INDIA PVT. LTD.

Sample / Report No : CG23-013894.001

Issue Date : 20/06/2023  
JOE No : CG23-013894

Report Control No : CGR0001614100

**Customer Provided Information**

Sample Name : NATURAL ABRASIVE GARNET  
Customer Name : ELITE MINEARAL  
Customer Address : 1/707-4,DWARAKA NAGR,  
: KADAPA-516004  
Postal Code : 516004  
State : ANDHRA PRADESH  
Country : INDIA  
Sample Qty. Recd. : 1KGS

**Lab Provided Information**

Sample Type : NATURAL ABRASIVE GARNET  
Received on : 12/06/2023  
Registered on : 12/06/2023  
Test Start-End Date : 12/06/2023 - 20/06/2023

Product Group / Sub-Group : Ores & Minerals / Others

Test/Parameter	Method	Result	Unit
<b>DISCIPLINE: CHEMICAL</b>			
Apparent density	ISO 11127-3 : 2011	2.257	g/cc
Moisture	ISO 11127 - 5 : 1993(E)	0.30	% (w/w)
Water Soluble Chloride (as Cl)	ISO 11127-7 : 1993	0.006	% (w/w)
Electrical conductivity	ISO 11127-6 : 2011	25	ms/cm

Per pro SGS India Private Ltd



Giridhar.B  
Authorized Signatory

\*\*\*\*End of Report\*\*\*\*